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IR SPITEN o REHT
Kind of test R Commission Test W de W CT22-04266-4
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—] ‘\\ fl .
Nams g sanitle [Ftr848 Concentric Cable
RS COPPER CONCENTRIC CABLE | #uill H¥A
Type and Size | 3x6AWG Date of test 2022-11-29 2023-01-28
% W |MEERRBARERATF
Es E Name |Hangzhou Easy Electric Wire and Cable Co., Ltd.
H B o HE | WYL UM T AKX AT IE R #3805 218305
gy S | Address | Room 305, Building 2, No. 380 Fengxin Road, Hangzhou, China
&) A o =] 4 4z 2
RIESHE 19560490934 W EL4 311121 ﬁﬁ:ﬁ? 057129
Tel. P.C. Unit No.
| & | HMNEERREAFRAF
4 2 Name | Hangzhou Easy Electric Wire and Cable Co., Ltd.
MO8 | BT A B R X SRS #8380 5 21E305%
& 2 | Address | Room 305, Building 2, No. 380 Fengxin Road, Hangzhou, China
A% [v] \ [=] F =
i = |BiESH| 19560490034 HE B S 311121 RAHS | o57129
Tel. P.C. Unit No.
: iERF BWCRTS .
REAR  |Supoiedby | Sample stateat | L BEBE 2 2022-11-17
Delivering mode . e o Normal Receiving date
: consigner receiving -
KRR .. hm2m
Test standard PN ;g.\\ /. See page 2 P a4
N AT ™ AR TSP
g o (7 g N 7 ‘;‘.l/«l/\;}:'_/\'}f’ 27 %
Verdict standard | . ; i e ng‘p__age 2€ EINLA . B x
ST MR S DR PRI 2 e 255 2 M AT/E UM RE UL 854 2020015
BEER, HAFNITEFEUL44: 201819 REE K. N ATAAY e *Jl
b OREZ A 7 The accelerated water absorption test of‘ins'ulation and sheath just/provide the test
Conclusion results; the mechanical properties before and after ageing in air oven of insulation
complied with the requirements of UL 854: 2020, other items tested complied with the
requirements of UL 44: 2018.
# & |
Note
24 HILE B 4 7R
F kB i Na W % Yang Lizhi it e Xiaojidong
Tested by Checked by %‘l Approved by /&5 .§4
zﬁ&? A28 /e Lys S
A H# H# :
pate | 2777 124 pate | 2023 -[-3° Date 6714
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705 RIS COPPER CONCENTRIC CABLE RS
Type and size 3x6AWG Reference No. CYAL-Q4eRe.
B W S

Test standard:

1. UL 2556:2015 H£RHZEIRIE 7% Wire and Cable Test Methods
2. ICEAT-27-581-2016 A4k /78, hlm. (WRBLEMBsHABLNRTTE Standard Test
Methods for Extruded Dielectric Power, Control, Instrumentation, and Portable Cables for Test

H E K HE
Verdict standard:

1. UL854: 2020 3| AH %% Service-Entrance Cables
2 UL 44: 2018 #E 42 mLMEL Thermoset-Insulated Wires and Cables
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RS RS

Type and size

COPPER CONCENTRIC CABLE 3x6AWG

R85 W5

Reference.No.

CT22-04266-4

Fs
No.

K e
Test Items

XA
Unit

BORER

Requirements

RIS

Test Results

HIsE
Verdict

1.1

1.2

1.3

1.4

1.5

1.5.1

1.6.2

1.5.3

1.6

inspected cores identification

H1fRR

Electrical requirements

S A B #BFE conductor D.C
resistance (20C)

RS FEE VR
concentric conductor D.C
resistance (20C)

ZJiiit E iR % A.C voltage test
(3.5kV,60s)

#a2% e85 A insulation resistance
test(15°C)

SN KA
Accelerated water absorption
Test of insulation (75C)

N EEH (BK24h 5D
Dielectric constant
(after immersed 24h)

s AF
Increase in capacitance

1-14 % day((C14-C1)/C1)

—  7-14 K day((C1s-C7)/C7)
2K 1 EERK14RERER
5 G

Stability factor difference
between immersed 1day and
14days

#HEPVC i sEE T 7K R

(R Sk 5KME, 75C)
Accelerated water absorption
Test of insulation (between
the concentric conductor and

water, 75°C)

MQ/m

MQ/m

GQ-m

%

%

/

<1.35

<1.35

AHF
no
breakdown

2680

#TRed Hplack

1.29 1.29

1.21
KT FF RFTF
no breakdown no breakdown

2.3%X 105 1.8X10°

3.4 )

N

Note: “P” means this it
“N" means this ite

em does meet the requirement, “F" means this item does not meet the requirement,
m does not require verdict.
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Type and size

COPPER CONCENTRIC CABLE 3%6AWG

45 9T
Reference.No.

CT22-04266-4

FS
No.

LoRilpygS

Test Items

Pfr
Unit

PARZLR

Requirements

For ) 5 S
Test Results

HFE
Verdict

1.6.1

1.6.2

1.6.3

2.1

2.2

3.1

MAEEE RK 240 B)
Dielectric constant
(after immersed 24h)

iRasifd
Increase in capacitance

— 1-14 % day((C14—C1)lC1)
— 7-14 X day((C14-C7)/C7)

BK1RERK14 REHRER
A

Stability factor difference
between immersed 1day and
14days

#as AR INSULATION TEST
REQUIREMENTS

R aa PR E e

Initial mechanical properties
—  $i3K32 B tensile strength

—  HRHKER

Ultimate elongation

S FEE M RLE Mechanical
properties after ageing in an air
oven (121°C,168h)

— WSREREE
Percent of unaged value of
tensile strength

— WRHKEREER
Percent of unaged value of
elongation at rupture

ship2EHE R OVERSHEATH
TEST REQUIREMENTS

JRAEHUERE

Initial mechanical properties
—  }i7k32E tensile strength
— HRHKE

Ultimate elongation

%
%

MPa
%

%

%

MPa
%

/

210.3
2150

270

210.3
2100

10.3

-8.6
-3.2
0.91

141
450

104 99

98 98

18.8
310

Note: “P” means this item does m
“N” means this item does no

- e T T ST N

N

16.9 P
540 P

eet the requirement, “F" means this item does not meet the YT —
t require verdict. .
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RS AU tgp

Type and size COPPER CONCENTRIC CABLE 3x6AWG Reqfcgr:rffNo. CT22-04266-4

N KRR H B | HARER Rl R Fi5E
Verdict

No. Test Items Unit |Requirements Test Results

3.2 | AJeRE (RAT#,7200)
sunlight resistance test(Xenon-
Arc weather-O-meter,720h)

— RKBERER %
Percent of unaged value of
tensile strength

—  BRMEKEREER % |280
Percent of unaged value of
elongation at rupture

4 | SHRETH

strength of the conductor

—  SEHMTA
strength of conductors
—  S{RETRERE %
elongation at break of
conductor

5 | BRZuRpERE
Cable flame test(VW-1)

— iREEBEE
Percent of the indicator flag
burned away or charred

280 101 P

/ 3040 3038 N

/ 33 34

% <25

— EERNE . A5l #RIBTE 5| R AL P

Glowing particles or flaming Shall not Not ignite the cotton

drops ignite the
cotton

— BREKIEKIGE SR TE s =60 2
time for flaming of the
specimen to self- extinguish
after the end of each
application of the pburner flame

1), F 27 @ following blank

Note: “P" means this item does meet the requirement, “F" means this item does not meet the requirement
“N" means this item does not require verdict. '




